Model 971
COMBINE ADAPTER
PARTS CATALOG

for 962 and 972 Harvest Headers on:

John Deere 7720, 8820, 9500, 9600 and CTS Combines
Case IH 1400, 1600 and 2100 Series Combines
Gleaner R62 and R72 Combines

Ford New Holland TR and TX Combines

MacDon Industries Ltd.
680 Moray Street, Winnipeg, Manitoba
Canada R3J 383

(204) 885-5590, Fax 832-7749



ppingatore
Callout
FIRST YEAR
871. MODEL CHANGED TO
871
 





Model 971
COMBINE ADAPTER
PARTS CATALOG

CONTENTS

Frameand Float Group . ... ... it et e e e 2,3
EIVITAUNGS e o e s wmis s ety el s susomvers o o st sieisdmin 5 Bcsh Bizimisss misis iz 4-7
BB DIRAPER: soonwn wuin sl wnne win s s sils o Siam ois Ty Hoe, s aite KeRIRLAR 00 SUSH WOREY GBIV e 9-11
BeEAUGEIs: wus s wall v wamw snoe md frests o wim o s ke 408 samm R B0 0 UK GRS G R whE 12
John Deere Combines
Header Completion Pars:.. . .. wid o6 vl €6 Sa% 5505 5% S0 58 05 05 whl ox 5o9 0% e s 13
Adapter Completion Parfs .. .. .. ... ... e 14,15
Case Combines
Adapter Completion Parts .. ......... ... . e 16,17
Header Completion Parts . . ... ... .. i e 18,19
Gleaner Combines
Adapter Completion Parts .. ... i e 20,21
Header Completion Parts . . . .. ... . .. s 22,23
New Holland Combines
Adapter Completion Parts .. ... . ... . e 24,25
Header Completion Parts” o= v 5 su tnm o siam wiswan adid i s o srere o saie siels 26,27
DECAIS . vone mus sy e miis sesher sdidsinre i A A s Al SR SR 00 Sk i BEE SR 5 29
DAvelife ] 5 . o oy ol oSl e o, LI R MR el v s e el Sl 30,31
NUMERICALIASTE . ol 0t o vor s v b s s spis ssis Niies s il s dvieisy oy sy sgisrs 32,33

ABBREVIATIONS

L/H - left hand (Determined from Operator’s position, facing forward.)
R/H - right hand

1.D. - inside diameter
O.D. - outside diameter

AR - as required (quantity varies with header size)
REF - reference, part number called up elsewhere in catalog
SUB - Substitute (Revised design may be used to repair previous design when stock is depleted.)

NC - national coarse thread
NF - national fine thread

NOTE: Common hardware is not illustrated. Alphabetic references are used to designate position and
description of these items.
When ordering, be sure the complete and proper serial number is given.

SERIAL NUMBER BREAKS

The side of the serial number on which the dash (-) appears determines whether the part is used "up
to" or "after" the serial number given.
Example: -74924 Used on machines up to and including serial number 74924.

74925- Used on machines including and after serial number 74925.



FRAME AND FLOAT GROUP

o 102659



FRAME AND FLOAT GROUP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 101957 FRAME-971Adapter .......... .. i1

2 101673 LEAF SPRING - top, with bushing (item 3) . .................... 2

3 100820 BUSHING -rubber, 3/4 1.D. . ... ... e e e o 2

4 101675 LEAF SPRING - s2eond . cou v v van s amt e wmislan v s & e 504 2

5 101678 LEAF - SPRING ~4hird . mven s sl vidifan s ol s 0 o wd 2

6 101679 LEAF-SPRING=TOUMN .. .. vui i3 veien smson fom s o 2ieh 53 & 03 3 2

7 101680 LEAF SPRING -fifth ... ....... ... ¢ 2

8 101681 LEAF SPRING - sixth . . ... ... . . e 2

9 101682 LEAF SPRING -seventh . ... ... ... ... ..ot . 2
10 101683 LEAF SPRING=EIghM . cav b d5nimis wbe siod o st wow won w we s o et 2
11 101749 PIVOT - BaP8PHNG. « s s on dedwnia vh wem sl e i i % on v s s 2
12 101752 BOLT - hex head, 3/4 NC x 7 inch, thread fulllength . .. .. ......... 2
13 21540 WASHER -hardened . ........ ...t 4
14 101243 MEMBER -float . . . ... . . i i e e e e e 2
15 101859 BAR-float link . . . .. ... e 4
16 102001 VIEBBETELE col o womie s s i snssmenims sz sivwice wif wmpre nm ke RoHISIRm uops = 2
17 101987 CHAIN: ~ T BAKE 1 cowss vmmmns s wowy wh 32 wA G e s S50 o Wuee wss 2 2
18 101998 ARM - float, with four bushings (tem18) ............ ... ... ... 2
19 101986 BUSHING -plastic .. ........ ... 12
20 101857 PIN=L . 5 vaien 5505 03 500k o% 005 e S0 % STai s aims wovs 3 2
21 102108 BOLT - hex head, 3/4 NC x 12 inch, thread full length .. .. ......... 2
22 41388 SPRING -float, outer . .........c it e 2
23 101878 SPRING -float, inner . . ....... .o e e 2
24 101895 INSERT <SPG, POAE wav s v soars s smin o s om Srarssits Seate sba wiwss 8 2
25 101901 INSERT -spring, froht ... i ivui v smw o0 srom v w i wobin oo wiws 2
26 101902 INSERT -spring, iNn&r . . .. ...t e e e e 2
27 102107 BOLT - round head, square neck, 3/4 NCx 142mm ............. 4
28 100765 PIN - clevis, float lock-out .. ... ........ ... 2
29 50193 PIN SIVRCR BT S e o s st in sin mese S s s e sl ASEE Sm R ST 2
30 101891 JOINT ASSEMBLY -centerlink . .. ... ... ... . .. . .. ... 1
35 102265 PIN -clevis, center link . ... ... .. i 2
36 102264 PIN-lynch ....... e e e ety Sl e AR ety A s 2

A 102266 BOLT - round head, short square neck, 3/4 NC x 4-1/2 inch

B 18689 NUT - lock, 3/4 NC distorted thread

C 18591 NUT - hex, 1/2 NC

D 19965 BOLT - round head, square neck, 3/8 NC x 1 inch

E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

F 18593 NUT - hex, 3/4 NC



HYDRAULICS




HYDRAULICS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 101862 PUMP < WHIEUIE ... ... v s s b a0n aleis 68 B350 w00 63 wad sae e 1

101963 SEAL KIT - for pump 101862
102640 KEY - woodruff, for pump 101862

2 101687 DRIVE - gear, Case & John Deere Level Land Feeder House .. ..... 1
101688 DRIVE - gear, Gleaner & John Deere Contour Master Feeder House . . 1
101690 DRIVE-gear,New Holland . .. ......... .. ... ... ... ........ 1

NPN SEAL KIT - for gear drive (NPN = No Part Number, order by description)

3 NPN COUPLING - hex bore, Case & John Deere Level Land Feeder House

NPN COUPLING - 21 tooth spline bore, Gleaner & JD Contour Master Feeder House
NPN COUPLING - 6 tooth spline bore, New Holland

4 101793 BUSHING - spline .. ....... ... een 1
5 101666 MAIMESCHEOK « v v somo wssomin Fiadaisia ssa st sia wivon s0e smmtisbe ihgsia o 5 1
6 50104 FITTING - 90° elbow, 7/16 O-ring x 3/8tube . ... .. .............. 1
50223 O-RING - for 7/16 fitting
7 101939 HOSE - pump outputto 5/8 steelline . . .................... ... 1
8 37845 HOSE - pump case drainto 3/8 steel line . . .................... 1
9 101797 HOSE -R/H tank to pumpinput ... ... .. ... . ... 1
10 15903 FITTING - adapter, 9/16 O-ringx 3/8tube ..................... 1
50219 O-RING - for 9/16 fitting
11 42604 HOSE - check valveto valve block Rport .. ................... 1
12 50221 FITTING - 90° elbow, 1-1/16 O-ringx5/8tube .................. 2
30971 O-RING - for 1-1/16 fitting
13 30926 FITTING - adapter, 5/8 tube swivel female x 1/2 NPT male ......... 1
14 50103 FITTING - 45° elbow, 7/8 O-ringx 5/8tube . ................... 4
44210 O-RING - for 7/8 fitting
15 101394 MAINE BLOGKL T .h s sowin smomos e Siaiasid s o son wnadl vitha, oo s o s 1

100570 SEAL KIT - for valve block

100571 VALVE - check, ports CV1, CV2, CV3
102704 VALVE - relief, port RV1

102705 VALVE - needle, port MR1

102706 BALL/HANDLE KIT

100574 VALVE - check, pilot operated, port CV4
100575 VALVE - press compensator, port EC1
100576 PISTON - port PST1

102711 PLUG - ports PLG4

16 30282 FITTING - 90° elbow, 9/16 O-ringx 3/8tube . ........... ... ... ... 2
50219 O-RING - for 9/16 fitting

17 30695 FITTING - adapter, 7/8 O-ring x 5/8tube . ... ... ... ............ 2
44210 O-RING - for 7/8 fitting

18 101668 MOTOR -aUger drive . . . .. ..ottt e e e e e e e e 1
43177 SEAL KIT - for motor 101668

19 101841 HOSE - valve block A port to auger motorrearport . .............2

& draper motor top port to auger motor front port
20 101669 MOTOR - draperdrive, withkey ........... ... ... .......... 1
101670 SEAL KIT - for motor 101669

21 2149 KEY = WoodrUlfz SAE 15 v v sey i vow o8 535%0 9o o5 e ol v 1

22 101940 HOSE - draper motor bottom port to valve block C1port ... ........ 1

23 102435 LINE - 5/8 hydraulic, valve block P port to right side hose (item7) ... . 1

24 33424 HOSE - valve block C2 porttomale coupler .. .................. 1

25 21855 EOUPIERSMIEIES v s wim s i st ot 9 S <l B diss sese G iogs S 1

26 21857 COUREERTEIEMAIBY Li: svom v svwm ss cowe s s mn s swmcs o B o 1

50082 O-RING - for coupler 21857



HYDRAULICS




HYDRAULICS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
27 102434 LINE - 3/8 hydraulic, valve block D port to right side hose (item 8) . ... 1
28 102616 HOSE-LUHtanktovalve block T1port .. .... ... ... ... .. ..... 1
29 102643 HELBER =hydrauliG NS «:m%: scvw vn v i swin wess 5h men s e n e 1
30 32225 HOLEDER - ROSE s s vn vips sis waiw oin v 508 wrasi soatindte stsih smeds &8 @ o 1
31 30970 FITTING - 90° elbow, 1-1/16 O-ring x 3/4 tube .. ................ 1
30871 O-RING - for 1-1/186 fitting
32 45160 FILTER ASSEMBLY -withhead ............... .. ... ....... 1
45205 FILTER - element only (LHA #SPE-15-10), see note 1 re: substitution
33 21830 FITTING - adapter, 1-1/16 O-ringx 3/d tube . . . . . ............... 1
30971 O-RING - for 1-1/16 fitting
34 102438 HOSE - tank to hydraulic line (item 36) ....................... 1
35 30639 BEAMP = NOSE s st il liSsam, o i B sy ok S ge sk B i 4
36 102436 LINE - hydraulic, filterto hose (item34) .. ..................... 1
37 100100 CAP -with level indicator . ....... ... .. ... . ... .. ... ... ... .. 1
38 44207 PLUG - magnetic, with O-ring, 3/4 NF . .. . .. .. ... ... ... ....... 2

44209 O-RING - for 3/4 fitting

A 30633 WASHER - lock, M12

B 101899 NUT - hex jam, M12

C 101900 BOLT - hex socket head, M8 x 35 mm

D 30716 WASHER - lock, M8

E 21821 BOLT - flange head, 3/8 NC x 3/4 inch

F 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch

G 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
NOTES:

1. MacDon filter element 21808 may be substituted in this application.



FEED DRAPER

962 HEADER

MOUNTING PARTS 1Baed0




FEED DRAPER

REF PART DESCRIPTION QTY SERIAL

NUMBER NUMBER
1 101692 PAN - feed draper: Case, Gleaner, New Holland TR .............. 1
101693 PAN - feed draper: John Deere, New Holland TX .. .............. 1
2 101711 ROD-idleradjuster . .......... .ot 2
3 100222 SUPPORT -idlerrod . ......... ..t 2
4 43521 SPRING -idlertension . .. ..... ... . it eie e 2
5 100201 TUBE - idler roller: Case, Gleaner, New Holland TR .............. 1
100383 TUBE - idler roller: John Deere, New Holland TX ................ 1
6 101715 SHAFT - idier roller: Case, Gleaner, New Holland TR ............. 1
101716 SHAFT - idler roller; John Deere, New Holland TX ............... 1
7 101026 BEARING:=ball i oy Lo Ss S sl o 5 o5 s 0 0 an o 2
8 100862 SEALLUDBANNG .. wnBoins sa s simmaliin sn sy s umbe bus ssis shbn se ol
9 101008 SPACER -tube . ... ... it e e e e 2
10 101719 ARME B o e N B i it oafe e mnes S 3 S Rl 2
11 21010 FITTING - lubrication, 90° . . .. ... ... .. i e 2
12 100057 ROLLER - drive: Case, Gleaner, NewHolland TR . .. . ... ......... 1
100069 ROLLER - drive: John Deere, New Holland TX ... ............... 1
13 101720 SUPPORT -driveroller, right . . . ... ... .. ... .. ... . .. ... .. 1
14 21859 BEARING - ball, with lock collar . . . ......... ... ... . ... .. ....... 1
15 100589 FLANGE -bearing, cropped . .........coiiiininirerrnason-- 1
16 100591 FLANGE - bearing, cropped (lube fitting removed) . . . ... .......... 1
17 100692 COVER - bearing, cropped . .. .. ...ttt e e e eee e e 1
18 18671 FITTING - lubrication . .. .. ... ... . .. . e e e 1
19 101721 SUPPORT -driveroller, left .. ... ... ... ... .« . . . . . .. ..., 1
20 11695 WASHER SHflEL:: s snse ns s on sisms s o0 somimgs smid e wiam sy s 4
21 10686 SPACER ~ D8/ e s s vy o s S Bviss i hissa sl Sl st weis i 2
22 101725 SUPPORT - rear right: Case, Gleaner, New Holland TR (shown) ... .. 1
101727 SUPPORT - rear right: John Deere, New Holland TX (not shown) .... 1
23 101726 SUPPORT - rear left: John Deere, New Holland TX (shown) ........ 1
101723 SUPPORT - rear left; Case, Gleaner, New Holland TR (not shown) . .. 1
24 101728 SUPPORTSTEAE v.o +ine sue scnis sonis o s e simes s soads 508 Grars iin 4 505 2
25 101729 SUPPORT - front right (shown) .. ... ... .. .. .. ... ... ... .... 1
101730 SUPPORT -front left (notshown) . ...... ... ... ... ... . .. .... 1
26 101731 SEAINCArapersiits. . o cncean con it wlddie sl samibone 28w s » 2
27 101732 FLAP - rubber: Case, Gleaner, New Holland TR . ................ 2
28 101773 BAR - support: Case, Gleaner, New Holland TR . ... ............. 2
29 101733 FLAP - rubber: John Deere, New Holland TX . ... ... ............ 2
30 101734 SUPPORTSABDEE o i vl viios el sl W% 560 dons v wdis a9 i W aeie 2
31 101888 PEATE:- motor protestor c o vs son v o 80 0ae Saran fios vh iy 1
32 101671 DRAPER - feed: Case, Gleaner, NewHolland TR ... ............. 1
101672 DRAPER - feed: John Deere, New Holland TX .. ... ............. 1
33 40764 CONNECTOR KIT - incl. 2 slats and hardware: Case, Gleaner, NH-TR . 1
40765 CONNECTOR KIT - incl. 2 slats and hardware: John Deere, NH-TX . . . 1
34 REF MOTOR - draper drive, see Hydraulics . . .. .................... 1
- 35 101738 MOUNT - 972 Header: Case, Gleaner, New Holland TR ........... 1
101739 MOUNT - 872 Header: John Deere, New Holland TX ............. 1
36 101741 SUPPORT -right, 972 Header (shown) . ........ ... ... ... .... 1
101740 SUPPORT - left, 972 Header (not shown) . ....................1
37 101745 RETAINER -972 Header .. .......ciiiiiiiii s 3
38 101655 MOUNT - 962 Header: Case, Gleaner, New Holland TR ... ........ 1
101736 MOUNT - 962 Header: John Deere, New Holland TX ............. 1
39 101658 SUPPORT -right, 962 Header . .......... ... . ..ot 1
40 101659 SUPPORT - left, 962 Header . ......... ... iiiuneinnnn s 1

41 101660 RETAINER - 962 Header



10

FEED DRAPER

962 HEADER

MOUNTING PARTS




11

FEED DRAPER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

A 18592 NUT - hex, 5/8 NC

B 18639 WASHER - lock, 5/8 1.D.

C 19965 BOLT - round head, square neck, 3/8 NC x 1 inch

D 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

E 30940 SETSCREW - 3/8 NC x 5/16 inch

F 49531 SCREW - machine, flat socket head, 3/8 NC x 3/4 inch

G 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch

H 18598 WASHER - flat, 13/32 inch 1.D.

J 21471 BOLT - round head, square neck, 1/2 NC x 1-1/4 inch

L 30833 BOLT - hex head, 1/2 NC x 2-1/4 inch, thread full length

M 18591 NUT - hex, 1/2 NC

N 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

P 21066 BOLT - round head, square neck, 1/2 NC x 1 inch

R 21469 BOLT - round head, square neck, 1/2 NC x 1-1/2 inch



12

FEED AUGER

102316
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 101756 AUGER - feed: John Deere, New Holland . .. .................. 1
102467 AUGER -feed: Case, Gleaner . . . .. ......... ... 1
2 30601 FLANGE - BEaliNGg: iz o5 so o sami 3 oo o S o neb o908 55 v 1
3 21859 BEARING - ball, withlockecollar . . .. ... ..o e 1
4 21860 FLANGE - bearing, with lube fitting . .. ......... ... ... ... .... 1
5 102463 SUPPORT - auger, bearingside . .......... ... oo, 1
6 102466 SUPPORT - auger, motorside . ............................ 1
7 REF MOTOR - auger drive, see Hydraulics . ....................... 1
8 101343 BEATER -auger, center . . . ... .. .. ... ..., 4
A 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21066 BOLT - round head, square neck, 1/2 NC x 1 inch
D 50186 NUT - lock, smooth flange, 1/2 NC distorted thread
E 27647 BOLT - hex head, shoulder, 3/8 NC x 29/32 inch



JOHN DEERE COMBINES
HEADER COMPLETION PARTS

13

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 101984 HOLDER -reelliftcoupler . . ...... ... i,
2 20043 FITTING - reducer bushing, 1/4 NPT female x 1/2 NPT male . . .... ..
3 43629 HOSE - extension, reel lift, 962 Headeronly .. .. ................
REF HOSE - reel lift, see 970 Header Parts Catalog . . .. ..............
4 45153 WASHER —AISHEA “os i e o s ssas s seminins svans 55 5 5% simme Sie sherd o
5 50085 COUPLER ~T8el fift: -« cun oo v v v wane wn s e wils wiss o g s
6 21858 PLUG —dUSE: s sran vn v o soioniis o wimsn o sows 98 % 50d 13m0l o3 9iass &
9 40511 HARNESS - header lights, adapterpiece ......................
A 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



14

JOHN DEERE COMBINES
ADAPTER COMPLETION PARTS

JOHN DEERE LEVEL LAND
& CONTOUR MASTER
FEEDER HOUSES

- bolt welded
to frame

JOHN DEERE LEVEL LAND
FEEDER HOUSE ONLY

E.

feeder house-;(\
L/H drive

102343



JOHN DEERE COMBINES
ADAPTER COMPLETION PARTS

15

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 REF DRIVE - gear, see Hydraulics, page 5 ........................ 1

2 102178 ARM -drive . . ..ot e e 1

3 102220 ARM = ROPUUE. 0 wop v oo wimos i v ooy e ol st o M s Bl metis 1

4 102179 SHIELE = dEHVEBL: cx s s wmm i svirm smv ome wowed s Suse s soins sumsog st 1

5 101798 CABLE ~-AMVBSIBIANE o wax v v i momss, snessss b wam Sosms ms 1

6 50193 RIN=WNCH e 5o wen o wam s s i e £ SunSy o S sniiass s 1

Items 9 to 13 are used with Level Land Feeder House only

9 100155 SHAFT -spline .. .ottt i e it e e 1
10 102668 SHIELD S [UBBBTE T, e s w8t a5 aoime wp Soste s Somisimg s s e s 1
11 102671 SHIELD S efifn covnin Gummans s wans an s vie bosss qo sosimsing sism ane wmps 1
12 38894 EATCH = TUBDET: wwn v symiian s soins wa sviw sn woin on et okl o 0 1
13 101898 BOLT - special, self-tapping, 3/8 x&8inch . . ... ... ... ... ... ... 1

A 50155 BOLT - hex head, M12 x 25 mm

B 30633 WASHER - lock, M12

C 30635 WASHER - flat, M10

D 50071 BOLT - hex head, M10 x 15 mm

E 21491 BOLT - hex head, 1/2 NC x 1-1/4 inch

F 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

G 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

H 21472 BOLT - round head, square neck, 3/4 NC x 3/4 inch

J 18601 WASHER - flat, 13/16 inch 1.D.

K 18689 NUT - lock, 3/4 NC distorted thread

L 21561 BOLT - hex head, 3/8 NC x 1-1/2 inch



16

in frame

weldnut

CASE COMBINES
ADAPTER COMPLETION PARTS

keyhole slot
in frame

[J

bolt welded
: to frame

102328



17

CASE COMBINES
ADAPTER COMPLETION PARTS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 102006 MEMBER - adapter frame, right . . .. ....... ... . ... ... ... .. .. 1

2 102004 MEMBER - adapter frame. left . .......... .. .. ... ... ... .... 1

3 102169 FILLER -lower, left .. ..... ... .. . . i 1

4 102170 FILLER -lower, right . ........ .. ... . ... .. . . . . 1

5 37995 RINEGIAMD = 500 i s simin smiiees s weie s we sk 98 S50 Q606 mis o s 2

6 40169 PIN--SHEIARE o s o wirs s s mome s i s s avdns se wiss S 8 2

7 REF DRIVE - gear, see Hydraulics, page 5 ... ....... ... ... ... ..... 1

8 102168 ARM =drive:: sasen a8 08080 65 & 6% U5 3 8% S0 an S we s 1

9 102171 BAR =AIMSUPDORL . ..cv oo 20 i o o we mmne e shie 5im 5 o 4 aie 60305 V53 1
10 102713 MOUNT - shield, 2188 Combine ............ ... . ... ... 1
11 50193 o] i ] Tl o e O s 1 O e T 1
12 101798 CABLE =OrVE SIOTATR. & «. cive v svsie s mnie om0 s s dim o st st s 1
13 102709 SHIELD - hinged, 2188 Combine (replaces existing shield) ......... 1

A 21471 BOLT - round head, square neck, 1/2 NC x 1-1/4 inch

B 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

C 21449 BOLT - flange head, 1/2 NC x 1 inch

D 18689 NUT - lock, 3/4 NC distorted thread

E 50080 BOLT - hex head, 5/8 NC x 4-1/2 inch, thread full length

F 21345 NUT - hex jam, 5/8 NC

G 50155 BOLT - hex head, M12 x 25 mm

H 30633 WASHER - lock, M12

J 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch

K 18666 NUT - lock, 5/8 NC distorted thread

4 30635 WASHER - flat, M10

M 50071 BOLT - hex head, M10 x 15 mm

N 18601 WASHER - flat, 13/16 inch I.D.

P 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

Q 21821 BOLT - flange head, 3/8 NC x 3/4 inch



18

CASE COMBINES
HEADER COMPLETION PARTS




19

CASE COMBINES
HEADER COMPLETION PARTS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 101983 HOLDER -reel drivecoupler . . . ..o ve e 1
2 21857 COUPLER-female, 1/2 NPT ... ... .. it 1
50082 O-RING - for coupler 21857
3 45153 WASHER -dished . ..... ... ... . . . .. . 1
4 37785 HOSE =reeldriVe PresSUE” .. .« covs v ms sisin e s 55 sosis e sia s 1
5 44210 CERING iis s et of v i sibo diniesin b 505 wieie NS 99 on it ¥ 2
6 100525 HOSE -reeldrivereturn .. .... ... ... ... ... ..t nnn 1
7 21855 COUPLER-male, 1/2 NPT . . ... .. . i 2
8 29934 HOLDER~ROSE  smip o oo 558 50 048 0% U5 a Sais das o seiess o 1
9 50022 HOLDER-hOSE . ... .c0ivien i iiiiiiin i aiaann see note (1)
10 20043 FITTING - reducer bushing, 1/4 NPT female x 1/2 NPT male . ... ... . 1
11 43629 HOSE - extension, reel lift, 962 Headeronly . . .. ................ 1
REF HOSE - reel lift, see 970 Header Parts Catalog . . ... . ............ 1
12 21856 CAP =dUSE wvii voi viun smavinans soivs s wers 5% webis wns oo ssend B0 when wels s 1
13 40499 HARNESS - header lights, adapterpiece ...................... 1
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
B 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch
D 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
E 101898 SCREW - hex washer head, 3/8 NC x 5/8 inch thread forming
NOTES:

1. Quantities: 30’ 962 Header = 4, 36’ 962 Header = 2, not used for 972 Header



20

GLEANER COMBINES
ADAPTER COMPLETION PARTS

keyhole slot
in frame

~zD weldnut

bolt welded
to frame

L

102858



GLEANER COMBINES
ADAPTER COMPLETION PARTS

21

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 102465 SUPPORT=BEBM .... ... soscs sun momer cons s dles 500 6605 05 590 65 Ve 33 1

2 102477 MEMBER - adapter frame, left .. ... ... ... .. ... .. ... .. ... 1

3 102564 MEMBER - adapter frame. right . . . . .. ... ... ... ... .. .. .. .. 1

4 102506 SUPPORE < IDWerRGhE o o e e wome st o v ssorm we s 50 save rikse 1

5 102505 SUPRORT =HOWERHIBIt o viv womerin sony o svons s s sis wies o spson wuse 1

6 101798 CABLE -~ diive-Storage . - - cca vn vam o o o o sn e o aia ssia 1

7 REF DRIVE - gear, see Hydraulics, page 5 . ........... ... ........ 1

8 102178 AR AV . ooe sl s e sea sinds wd o §6 W@ 5% 5FT 85 BEE 5F VG 9A 1

9 102171 BAR - @M SUPPOTt . . . . oottt et e e e e e 1
10 50193 PIN-IYNCh ... e e 1
11 102179 SHIEEDSIriVB inght oo oo mien no otite oo s snliirrini e swor s v 1
12 102830 SHIEED~ATVE L IBTE & s-ion i wrmss ol tit v i i s s sime isiie 8 S 1
13 102831 EIEAR SFUBBOI i v woi s s o G5 wmnih id (oo sos v s Bhass wos wimis 1
14 38894 LATEH STUBBBE o o ool v vien B vsn oo Yade i o4 ie B 9k 1
A 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch

B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

C 21471 BOLT - round head, short square neck, 1/2 NC x 1-1/4 inch

D 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

E 21449 BOLT - flange head, 1/2 NC x 1 inch

F 18623 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch

G 18600 WASHER - flat, 21/32 inch 1.D.

H 18666 NUT - lock, 5/8 NC distorted thread

J 50155 BOLT - hex head, M12 x 25 mm

K 30633 WASHER - lock, M12

L 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch

M 18689 NUT - lock, 3/4 NC distorted thread

N 18601 WASHER - flat, 13/16 inch 1.D.

P 50071 BOLT - hex head, M10 x 15 mm

Q 30635 WASHER - flat, M10

R 21561 BOLT - hex head, 3/8 NC x 1-1/2 inch

S 18598 WASHER - flat, 13/32 inch I.D.



22

GLEANER COMBINES
HEADER COMPLETION PARTS




23

GLEANER COMBINES
HEADER COMPLETION PARTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 101984 HOLDER -reeldrive coupler . . ... ..o vt e it e e 1
2 102653 WASHER -dished ........... .. . . ... . 0. 1
3 30909 GOUPLER s male, HZ NPT ovion o vmem s suie e mimi v somnss s aioon | 5s 1
4 30972 FITTING - tee, 1/2 NPT male x 1/2 NPT male x 5/8tube . . .. .. ... .. 1
5 30556 FITTING - 90° elbow, 5/8 tube male x 5/8 tube female ............ 2
6 100528 HOSE - reel drive, from right sideof opening . .................. 2
7 44210 ORING = on eon o0 waos 555 0 Soaey s Ve & Tun o Jor o wanlas 2
8 30854 FITTING - tee, 1/2 NPT female x 5/8 tube male x 5/8 tube male ... .. 1
9 49223 VALVE - cheCK ... ot e e 1
10 37842 HOSE -reeldriveretumn . ....... ... ..ot 1
11 30908 COUPLER -female, 1/2 NPT . ... ... i 1
12 50022 HOLDER = HOSE . v wovin wonm o5 wdie i wio s s wuts osie v w0 see note (1)
13 30825 COUPLER - male, 1/4 NPT -reel Iift ......... ... ... ......... 1
14 21824 AR B & s 0w 6 vaw 00 S o SRE AE R e B 5O SRR 5 5 s 1
16 43629 HOSE - extension, reel lift, 962 Headeronly . ... ................ 1
REF HOSE - reel lift, see 970 HeaderParis Catalog . . . . .. ... .. ....... 1
16 102820 HOIDIER ANOE0, 1o v s s o sinse ws v 51 wooke oo 9008 o wad B v 1
17 40498 HARNESS - header lights, adapterpiece ... ................... 1
18 45157 WASHER ~QISHEH . o vu v v oo sis Momerbss dosw e sebie e soeie b » 1
A 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
E 101898 SCREW - hex washer head, 3/8 NC x 5/8 inch thread forming
NOTES:

1. Quantities: 30’ 962 Header = 4, 36' 962 Header = 2, not used for 972 Header
2. RL = Reel Lift , RP = Reel Pressure , RR = Reel Return



24

NEW HOLLAND COMBINES
ADAPTER COMPLETION PARTS

BO

TR COMBINE

slot engages
n feeder
house

-

TX COMBINE

feeder house
frame

N\H\

weldnut
in frame

bolt welded to
adapter frame

102880



NEW HOLLAND COMBINES
ADAPTER COMPLETION PARTS

25

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 102634 MEMBER - adapter frame, left ............ ... ... .. ... ... 1

2 102633 MEMBER - adapter frame, right . . . ... ....... ... ... . ... . .... 1

3 102621 BEAM = IOWEBr . . .ot e e e e e 1

4 40918 WASHER -rectangular . . . ... ... ... . . .. 2

5 40300 RIN SSIaghti: cime oo e s v e wma s on sieiaovems v mimes Sim sd o 4 2

6 40432 EYEBOLT, feederhouse latch . . . .. ........ ... ... .. ......... 2

7 102828 ABM = dlVE 55 v (TN, Gl Sl 5o WiPe el 96 Wil e R R g 1

8 101798 CABLE - drive Slorage = crcss i oom ot 5 08 5 54 200 baw soss 1

9 REF DRIVE - gear, see Hydraulics, page 5 . ....................... 1
10 49340 PINIE N o i s s B s mnien ST v s wlibne semnt Sl S 6 1
11 13125 PINIZINAIE o oo i sme st s wimas s sosia v o et v sl s o S0 1
12 102779 ARM=lock. TR EOMDINE uvvum 8T Elen™h ¢ ol Soms sive o e wessll 1
13 102853 ABRM - lock. TXCOMbDINE o uovwn cnv wntvimn vas i wam o B e e 1

A 21449 BOLT - flange head, 1/2 NC x 1 inch

B 50186 NUT - smooth flange, 1/2 NC distorted thread

C 18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch

D 18666 NUT - lock, 5/8 NC distorted thread

E 18600 WASHER - flat 21/32 inch 1.D.

F 50155 BOLT - hex head, M12 x 25 mm

G 30633 WASHER - lock, M12

H 18601 WASHER - flat, 13/16 inch |.D.

J 18689 NUT - lock, 3/4 NC distorted thread

K 50071 BOLT - hex head, M10 x 15 mm

L 30635 WASHER - flat, M10

M 30269 BOLT - flange head, 5/16 NC x 1 inch

N 30280 NUT - lock, smooth flange, 5/16 NC distorted thread



26

NEW HOLLAND COMBINES
HEADER COMPLETION PARTS




NEW HOLLAND COMBINES
HEADER COMPLETION PARTS

27

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 102717 HOLDER-reeldrive COUpIEr . .. .. vttt it i e e as 1
2 21857 COUPLER -female, /2 NPT . ... ... . e 1
50082 O-RING - for coupler 21857
3 45153 WABHERSHISNEH o v soe s sivs wma s s somie s05 o0 bip wionn snmissme sivesn 1
4 37785 HOSE - réelidriVe DEESSIITE « .x s s wwim s wme s 0 o sias i wss s 1
5 44210 CERING c v seovmm sa sar o wmn on wms Se S5 36 % 05 S SRR Qe 2
6 100525 HOSE -reeldrivereturn . ... ... .. ... i iiinanernnnn 1
7 21855 COUPLER-male, 1/ 2 NPT . ... i i e s 2
8 29934 HOLDER - hOSE . ... oot et et e e e e e 1
9 50022 HOLDER-hOSE . . ... ... i e e e e e see note (1)
10 40435 HARNESS - header lights, adapterpiece . ..................... 1
11 101109 HOSE - adapter piece, TX Combine .. ....... ... ... ... . ....... 1
12 REF FITTING - adapter, supplied with TX Combine . ................. 1
13 30825 COUPLER -male, 1/4 NPT -reel lift ............ ... .. ... .... 1
14 21824 CAP'=dist e ov inieg Thnen SRRen S O Gal G0E O PR e = 1
15 43629 HOSE - extension, reel lift, 962 Headeronly . . . ... .............. 1
REF HOSE - reel lift, see 970 Header Parts Catalog . . .. .............. 1
16 40683 SUPPORT - reel lift coupler, TX Combine . .................... 1
17 45157 WASHER - dished, use if support (item 16) is used with TR Combine . . 1
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
B 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch
D 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
E 101898 SCREW - hex washer head, 3/8 NC x 5/8 inch thread forming
NOTES:

1. Quantities: 30' 962 Header = 4, 36’ 962 Header = 2, not used for 972 Header



28



DECALS

A\ DANGER

~AlgNe ¥

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY!

DO NOT OPERATE WITHOUT —

e ALL DRIVELINE. TRACTOR AND 2

EQUIPMENT SHIELDS IN PLACE

® DRIVELINES SECURELY
ATTACHED AT BOTH ENDS
® DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE
L

IMPORTANT

Do not cut side drapers before
referring to Side Draper Connection
Chart for your particular make of
combine. See Adapler Mounting

Instructions in Combine Adapter
Operator's Manual.

[ADANGER)]

P
Sy

Rest header on ground or
engage mechanical locks
before going under unit.

See Operator’s Manual.

T
r )
HYDRAULIC
OIL

Check oil level daily.
Fill to °FULL® mark on
dipstick, Use clean
10W30 oil.

=

0 .

29

S o
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30316 DECAL - DANGER: Rotating Driveline
2 44611 DECAL - DANGER: Servicing Raised Header
3 43775 DECAL - Side Draper Connection
4 100585 DECAL - Hydraulic Oil



30

DRIVELINE




31

DRIVELINE
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 100692 YOKE - clamp, to headerdriveshaft .........................
2 30622 CRESS & BEARINGIKIT - vin i sraid v avns san i aiehs svewes a s s
3 NSS YOKE & SHAFT (orderitem 10) ........... v SR Sen w oYY 4
4 101169 SHIELD - outer, with decal (Walterscheid) .....................
100828 SHIELD - outer, with decal (Weasler) .. .. ...... ... ...........
5 30623 BEARING - shield, consists of two halves (Walterscheid) . ... .... ...
32800 BEARING KIT - shield (Weasler) ............ .. ... ... ... .....
6 101170 SHIELD - inner (Walterscheid) . . ... ....... ... . .. ... ...
100829 SHIELD - inner (Weasler) =« w.. o v v v s v aie vaie oo o s & i s
7 21655 SUPPORT - shield (Walterscheid) ...........................
8 NSS YOKE & TUBE - (orderitem 11) ... .... ... iiitiiiannenenn .
9 24779 YOKE - spline bore, 1 3/8 x 21 teeth, with slide collar: JD & GLEANER
101144 YOKE - hex bore, with slide collar; CASE . .. ... ... ..............
101147 YOKE - spline bare, 1 3/8 x 6 teeth, with slide collar: NEW HOLLAND .
10 100825 JOINT ASS’Y. - male half, includes items 1,2,34,5 . .. ............
11 101150 JOINT ASS’Y. - female half, incl. items 2,5,6,7,8,9: JD & GLEANER ..
100826 JOINT ASS'Y. - female half, incl. items 2,5,6,7,89: CASE .. ........
101146 JOINT ASS’Y. - female half, incl. items 2,5,6,7,8,9: NEW HOLLAND ..
12 40095 REPAIR KIT - slide collar: JD, GLEANER & NEW HOLLAND (Weasler)
101145 REPAIR KIT - slide collar: CASE (Weasler)
] 100111 DRIVELINE - complete, includes items 10 and 11: JD & GLEANER . . .
100110 DRIVELINE - complete, includes items 10 and 11: CASE ....... ...
100112 DRIVELINE - complete, includes items 10 and 11: NEW HOLLAND . . .
A 21880 BOLT - hex head, 1/2 NC x 2 3/4 inch
B 50186 NUT - lock, smooth flange, 1/2 NC distorted thread



32 NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
002148 . ....... 5 037845 ....... 5 050193 ....... 17 101666 . i .. 0 O
010686 ... .: i 9 037985 .. ... 17 080193 . cm s o 21 101668 ........ B
011685 ... .5 9 038894 ...... 15 050219 ....... 5 101669 .. ...... 5
013125 ... .. .. 25 038894 ...... 21 050219 ....... 5 101670 .. .. .. .. 5
015903 . ....... 5 040095 ...... 31 050221 .5 v we 5 B8P o wtse o 3n 9
018871, .o s sns 9 040169 ...... 17 5714 . . 5 TOI8F2 oo s v 9
020043 . ...... 13 040300 ...... 25 100057 .« oa v v 9 101673 . ... .« . 3
020043 ....... 19 040432 ...... 25 100069 ... ou 9 1016756 .. ...... 3
G210 s o me 9 040435 ...... 27 100100 ....... 7 101678, ... .i o5 3
021540 ........ 3 040498 ...... 23 (686 E1 1 o 31 101679 . ....... 3
021655 ....... 31 040498 ...... 19 100111 ....... 31 101680 . ....... 3
021824 ....... 23 040511 ...... 13 10012, e v 00 31 101681 < civix oo 3
021824 .. ..... 27 040683 ...... 27 1001585 ... -0 . 15 101682 e s 3
VTR .cv v e 7 040764 ....... 9 100207 .vn s 00s B 101883 o e o w 3
0218588 ... ws wous 5 040765 ....... 9 100222 ... ... 9 101887 . v ia e 5
021855 ....... 19 040918 ...... 25 100383 ....... 9 101688 s o 5
021855 ....... 27 041388 ....... 3 100826 ....... 19 101690 ........ 5
021856 ....... 19 042604 ....... 5 100825 .......27 101692 . ... .. .. g
021857 . ....... 5 043177 ....... 5 100528 .......23 TUIRES . v oo s 9
021857 ....... 19 043521 ....... 9 WONI0 .o on =02 T & e e wen 9
UZ1BET .ooo s v 27 043629 ...... 13 100571 5 111 75 < SR 9
0218568 ... o 13 043629 ...... 19 100574 ....... 5 HWATIB « e o s 9
021859 . ci v 9 043629 ...... 23 100575 ....... B W = s o 5s 9
021859 ....... 12 043629 ...... 27 1008786 <ci 5 B 101720 . ... .. .. 9
021860 ....... 12 043775 ...... 29 100585 .......29 101721 .. ... .. 9
024779 .. ... .. 31 044207 ....... 7 100589 ....... 8 01723 . onn os o 9
029934 . ... ... 19 044209 ....... 7 100591 ....... 9 g L0 L 9
029934 .. .. .. o 2T 044210 ....... 5 100592 ....... 8 W2 = s i w 8
030282 ........ 5 044210 ....... 5 100692 ... .. .. 31 TONTRT < o i o v 8
030316 ....... 29 044210 ... ... 19 100765 ....... 3 TOTZ28 & s o uz 9
030856 ....... 23 044210 ...... 23 100820 ....... 3 101729 . ... .. .. 9
030601 ....... 12 044210 ...... 27 100825 ....... 31 101730 . ... .. .. 9
030622 ....... 31 044611 ...... 29 100826 ....... 31 101731 . .0« e s 9
030623 ....... 31 045183 ...... 13 100828 ....... 31 TOITE2 & i w o0 s 9
030639 . . . vx v 7 0451563 ...... 19 100828 ... v 31 101733 . o voo v 9
030695 ........ 5 048183 .. o s 27 100862 .o v s 9 101734 . ... .... 9
030825 .. ... o 23 0461567 ...... 23 101008 <o o 2 9 101738 5 i o e 9
030825 ....... 27 045187 ... ... 27 101026 ....... 9 101738 . ....... 9
030854 ....... 23 046160 .......7 101109 ....... 27 101739 . ... .. .. 9
030908 ....... 23 045205 .......7 101144 ... .. .. 31 101740 . . ... ... 9
030909 ....... 23 049223 ...... 23 101145 ... .. .. 3 105 7 2 (O 9
030926 ........ 5 049340 ...... 25 101146 ... .... 31 161745 . .. . oo 9
030870 .. ... cos 7 050022 . s 19 101147 ... .. .. 31 101749 . . ... ... 3
B308TT . s s 5 050022 ...... 23 101180 ....... 31 TOEIBR & i i o5 3
030971 .. v s 7 050022 ...... 27 101169 us v o 31 101786 = 55 5 55 5 12
030971 ........ 7 050082 ....... 5 MI70 o v w 31 101773 . ... .. .. 9
030972 ....... 23 050082 ...... 19 101243 ....... 3 101793 . ... .. .. 5
032225 ........ 7 050082 ...... 27 101343 ....... 12 TOLBT . o o oo 5
032800 ....... 31 050085 ...... 13 101394 ....... 5 104798 < v+ o5 15
033424 ........ 5 OBOM03 oo o wis 5 101855 ... .. . 9 109798 . s v - 17
OBTI8Y . ws s 19 050104 ....... 5 101688 ... .... 9 101798 . ...... 21
Q3778E: .« s oo o 27 050193 ....... 3 101659 ....... 9 101798 . . ..... 25

037842 .. . s v 23 050193 ...... 15 101660 ....... 9 101857 . ....... 3



NUMERICAL LIST 33

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
101859 ........ 3 102640 ....... 5
101878 ... ... .. 3 102643 .. ... .. 7
101888 . ... .... ] 102653 ... ... 23
101891 & o avine B 102668 ... ... 15
101895 . ... .... 3 102671 ...... 15
101898 . ...... 15 102704 ....... 5
101801 . ... <o <o 3 102705 ....... 5
104902 . ... . oo 3 102708 .. .o 5
101839 . . ..... <. 5 102708 .. viona 17
101948 oo o an 5 10201 o wvovevn 5
101941 . :z..... 5 102713 ... 17
101957 ........ 3 102717 ...... 27
101962 ........ & 102779 ...... 25
101963 . ... .... 5 102820 ...... 23
101983 . ... ... 18 102828 ...... 25
101984 . .. .. .. 13 102880 . v s 21
101984 . ... ... 23 102831 ...... 21
101986 ........ 3 102853 ...... 25
101987 . ; o s 3

101998 ........ 3

102001 ........ 3

102004 . ... ... 17

102006 . ... ... 17

102100 . s wn s 3

102108 50w o v 3

1021682 o s 17

102169 .. ... .. 17

102170 . ... ... 17

102171 .. ... .. 17

111 s L ———— 21

W02TT8 . cws v 15

102178 < o o 21

2979 o5 sow 2 156

102179 . ... ... 21

102220 . ... ... 15

102264 ........ 3

102265 .. on. s 3

102434 . ... .... 7

102435 ........ 5

102436 ........ 7

102438 . ....... 7

102463 . ... ... 12

102465 .. ..... 21

102466 . ... ... 12

102467 . ... ... 12

102477 «coi i oz 21

102805 ....... 21

102506 ....... 21

102564 .. .. ... 21

102616 .. ...... 7

102621 . ... ... 25

102633 . ... ... 25

102634 . ... ... 25









MacDloln

The Quiet Leader

46378 Issue 5/97
Sugg. Retail: $10.00 Printed in Canada





